POWER RACK

OG‘

Jo o o o

K
oaogﬂLMoo"

Parts List:

o o0 &

/N

@ O O 0 O VY

. - )

A

o 0o 0 0N © o o o

Part No. Description Qty Part No. Description Qty
1 Left Foot Tube 1 11 Right Dip Bar 1
2 Right Foot Tube 1 12 Left Dip Bar 1
3 Upright Tube 4 13 Plate for L/R Foot Tube 2
4 Side Top Beam 2 14 Plate for Side Top Beam 2
5 Rear Bottom Connector Frame 1 15 Plate for Pull Up Tower 2
6 Rear Top Connector Frame 1 16 Hex Bolt — M10*85 28
7 Pull Up Tower 1 17 Washer #10 52
8 Long Weight Bar 2 18 Nylon Lock Nut M10 24
9 J-Cup 4 19 Clip #25 8
10 Round Tube 8




o/
A

g, £ g

0 0 0 0 ©o

\ ‘
0 0 0o 0o 0o ©o © 0O 0O 0O 0 © 0O ® © o

\ \ . %
© 0 0 C © 00 060 00 ® © © 0 © 0 5 %%

© 0 0O 0 ® © 0 © © 0 0 ®

b A
O

vV Vv




modernofficefurniture.com

11 MQRERN piate Rack Assembly Guide
@ 04

Y13214
Grip Weight Plate Set with Rack

Parts List
No. |[Description Qty No. [Description |ty :
1 Foot Frame 2 6 [Screw 8 QueSt|0nS?
2 |Vertical Frame 1 7 |Hex Bolt M10x60 4 i
L peeneal o f T Hex bl 4 Call customer service at
4 Chrome Post Cover 8 9 Nylon Lock Nut 4 1 -800-443-51 1 7
5 |Chrome Post Cover Cap __[8 10 [Hex Bolt M10x45 4

8:30AM - 5:00PM CT, Mon-Fri



